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CUSTOMER SHIP TG

CUSTOMER BILLTO GRADE SHAPE / SIZE
GERDAUCORSASAPIDECY  GERDAUCORSASAPIDE cv' N 99251250 Wide Fenge Beam /21 X 4#/ 530X 66
‘ EX RENAULT ESTACION HB22 8385 (CARRETERA MEXICO CD SAHAGUN
: . CIUDAD DE FRAY SN LENGTH WEIGHT HEAT / BATCH
US-ML-MIDLOTHIAN BERNARDING,HGO 43990 CD SAHAGUN,HGO 43990 4000" 121,1201B 59057001/03
300 WARD ROAD Mexico Mexico
MIDLOTHIAN, TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA ’ 378467/000530 AST2ASTIMAOT
* AZAD9ZM-F1
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AS/AGM-11
4500737381 1327-0000073693 18.02.2013
CHEMICAL COMPOSITION
[ Mn P 5 st Cu Ni Cr Mo Sa v Nb Al
% % % % % % % % % % & h % -
07 .86 D.02t 3.039% 0.20 0.33 0.09 0.21 0.030 0.009 01502 1.008 0.002
CHEMICAL COMPOSETION
CEgAﬁ
0.3
MECHANICAL PROPERTIES
S urs YS UTS G/L G/L
K58 KS1 MPa MPa Inch mm
516 41.9 357 . 461 8.000 2000
51.8 §5.9 356 468 B.000 200.0
MECHANICAL PROPERTIES
Elgmg, YT rasi
% %
2610 iy /4
2580 £.760
| COMMERNTS i NOTES

The above figures are certified cheinical and physical test records as contained in the permanent recotds of company. 'Hns material, inchiding the billets, was melted and manafactured in
B the USA. CMTR complies with EN-10204 3.1.
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